



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1236.2017**
 Manufacturer : **Niviuk**

Sample name: **Takoo 4 42**
 S/N: **Takoo 4 6-42 Pattern V1**

TOTAL LINE LENGTH WITH RISER [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	8892	8781	8843	8983	9055	7908	9350
	2	8844	8739	8765	8894	8972	7829	9147
	3	8810	8706	8739	8862	8937	7869	8991
	4	8826	8722	8787	8926	8987	7819	9057
	5	8782	8679	8881	8980	9051	7933	8763
	6	8729	8631	8767	8859	8927	7903	8543
	7	8677	8586	8641	8719	8783		8469
	8	8690	8597	8636	8726	8778		8562
	9	8581	8498	8525	8601	8651		8417
	10	8446	8373	8453	8552	8587		8260
	11	8356	8285	8433	8590			8177
	12	8244	8194	8446	8627			8226
Wing tip	13	8236	8203	8572	8783			
	14							
	15							
	16							
	17							
	18							

MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

Risers	trim	accel
A	340	340
A'	342	365
B	343	390
C	345	439
D	0	0
Acc.	n/a	*[mm]
Trimmer	90	[mm]

* Travel range (distance btw A to rear riser)